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included as examples only and do not imply the recommendation of a specific product unless noted.  Many of these medications are only stocked in generic. 
    
BCF = Basic Core Formulary DoD = Department of Defense contract item QTY = Quantity limits apply. Please call. 
C-II = 30 day supply.  No refills. OTC = Over-the-counter. Keller requires prescription. PG = Prescribing guidelines. Please call. 
C-III-IV-V = 30 day supply. 5 refills within 6 months.   

 
Pharmacy Formulary                                                                                           Updated: 23 February 2006 

ANALGESICS 
Acetaminophen (Tylenol®) 120mg, 650mg 

SuppositoriesOTC  
Acetaminophen (Tylenol®) 160mg/5ml LiquidOTC  
Acetaminophen (Tylenol®) 325mg TabletsOTC  
Acetaminophen (Tylenol®) 80mg/0.8ml DropsOTC  
Acetaminophen/Codeine (Tylenol #3®) 

325mg/30mg TabletsBCF, C-III

Acetaminophen/Codeine 120mg/12mg/5ml 
ElixerBCF, C-V

Tramadol (Ultram®) 50mg TabletsQTY

 
ANALGESICS – COX-2 INHIBITORS 
Celecoxib (Celebrex®) 200mg Capsules  
 
ANALGESICS – NSAIDS 
Ibuprofen (Motrin®) 100mg/5ml Oral 

SuspensionBCF, DoD, OTC  
Ibuprofen (Motrin®) 200mgOTC, 400mg, 600mg, 

800mg TabletsBCF, DoD

Indomethacin (Indocin®) 25mg, 50mg 
CapsulesBCF, DoD  

Mefenamic Acid (Ponstel®) 250mg Capsules 
Meloxicam (Mobic®) 7.5mg, 15mg TabletsBCF  
Naproxen Sodium (Naprosyn®) 250mg, 500mg 

TabletsBCF, DoD  
Oxaprozin (Daypro®) 600mg Tablets 
Piroxicam (Feldene®) 20mg Capsules 
Salsalate (Disalcid®) 500mg, 750mg TabletsBCF, 

DoD  
Tolmetin (Tolectin® DS) 400mg Tablets 
 
ANALGESICS – OPIATES 
Codeine Sulfate 30mg TabletsC-II  

Meperidine (Demerol®) 50mg TabletsC-II 

Methadone (Dolophine®) 10mg TabletsC-II  
Morphine Sulfate (MS Contin®) 15mg, 30mg, 

60mg Sustained-Release TabletsBCF, C-II  
Morphine Sulfate (MSIR®) 15mg, 30mg 

Immediate Release TabletsC-II 

Morphine Sulfate 10mg/5ml Oral SolutionC-II 

Oxycodone (Oxy® IR) 5mg Immediate Release 
TabletsC-II 

Oxycodone/Acetaminophen (Percocet®) 
5mg/325mg TabletsBCF, C-II

 
ANTHELMINTICS 
Mebendazole (Vermox®) 100mg Chewable 

TabletsBCF  
 
ANXIOLYTICS 
Buspirone (Buspar®) 5mg, 10mg, 15mg, 30mg 

TabletsBCF, DoD

See Benzodiazepines 
 
ANTICOAGULANTS 
Enoxaparin (Lovenox®) 30mg/0.3ml, 40mg/0.4ml, 

60mg/0.6ml, 80mg/0.8ml, 100mg/ml Prefilled 
SyringesBCF  

Warfarin Sodium (Coumadin®) 1mg, 2mg, 2.5mg, 
3mg, 4mg, 5mg TabletsBCF  

 
ANTICONVULSANTS 

Carbamazepine (Tegretol®) 100mg Chewable 
TabletsBCF, DoD  

Carbamazepine (Tegretol®) 100mg/5ml 
SuspensionBCF, DoD

Carbamazepine (Tegretol®) 200mg TabletsBCF, DoD  
Divalproex Sodium (Depakote®) 125mg, 250mg, 

500mg Delayed-Release TabletsBCF  
Divalproex Sodium (Depakote®) 125mg Sprinkle 

CapsulesBCF   
Gabapentin (Neurontin®) 100mg, 300mg, 400mg 

CapsulesBCF  
Gabapentin (Neurontin®) 250mg/5ml Oral 

SolutionBCF  
Gabapentin (Neurontin®) 600mg, 800mg 

TabletsBCF  
Phenobarbital 15mg, 16mg, 30mg, 60mg, 90mg, 

100mg TabletsBCF, C-IV, QTY  
Phenobarbital 20mg/5ml ElixerBCF, C-IV, QTY  
Phenytoin (Dilantin®) 30mg, 100mg CapsulesBCF  
Phenytoin (Dilantin®) 125mg/5ml Oral 

SuspensionBCF  
Phenytoin (Dilantin®) 50mg Chewable TalbetsBCF  
Valproic Acid (Depakene®) 250mg/5ml Syrup 
 
ANTIDEPRESANTS 
Amitriptyline (Elavil®) 10mg, 25mg, 50mg 

TabletsBCF  
Bupropion (Wellbutrin SR®) 100mg, 150mg 

Sustained-Release TabletsBCF  
Bupropion (Wellbutrin®) 75mg Tablets 
Citalopram (Celexa®) 10mg, 20mg, 40mg 

TabletsBCF  
Clomipramine (Anafranil®) 25mg Capsules 
Desipramine (Norpramin®) 25mg, 50mg Tablets 
Doxepin (Sinequan®) 10mg, 25mg, 50mg, 75mg, 

100mg, 150mg CapsulesBCF  
Doxepin (Sinequan®) 10mg/ml Oral 

ConcentrateBCF  
Fluoxetine (Prozac®) 10mg, 20mg, 40mg 

CapsulesBCF, DoD  
Imipramine (Tofranil®) 10mg, 25mg, 50mg 

TabletsBCF  
Lithium Carbonate (Eskalith®) 150mg, 300mg, 

600mg CapsulesBCF  
Lithium Carbonate (Lithobid®) 300mg Sustained-

Release Tablets 
Nortriptyline (Pamelor®) 10mg, 25mg, 50mg, 

75mg CapsulesBCF, DoD  
Nortriptyline (Pamelor®) 10mg/5ml SolutionBCF  
Paroxetine (Paxil®) 10mg, 20mg, 30mg, 40mg 

TabletsBCF

Sertraline (Zoloft®) 25mg, 50mg, 100mg 
TabletsBCF  

Trazodone (Desyrel®) 50mg, 100mg, 150mg, 
300mg TabletsBCF, DoD  

Venlafaxine (Effexor® XR) 37.5mg, 75mg, 150mg 
Extended-Release CapsulesBCF  

 
ANTIDIABETIC AGENTS / PRODUCTS 
Glipizide (Glucotrol®) 5mg, 10mg TabletsBCF   
Glyburide (Glynase® PresTab®) 1.5mg, 3mg, 

4.5mg, 6mg TabletsBCF, DoD

Glyburide (Micronase®) 2.5mg, 5mg TabletsBCF, 

DoD   

Insulin 70/30 (Novolin® 70/30) 100units/ml 
InjectionBCF, OTC  

Insulin Aspart (NovoLog®) 100units/ml 
InjectionBCF  

Insulin Glargine (Lantus®) 100unitsl/ml 
InjectionBCF  

Insulin NPH (Novolin® N) 100units/ml InjectionBCF, 

OTC   
Insulin Regular (Novolin® R) 100units/ml 

InjectionBCF, DoD, OTC  
Insulin Ultralente (Humulin® U) 100units/ml 

Injection 
Isopropyl Alcohol (Alcohol Preps) 70% Prep Pads 
Lancets, Thin (MediSense®) 200/box Sterile 

Lancets 
Metformin (Glucophage®) 500mg, 850mg, 

1000mg TabletsBCF, DoD  
Metformin/Glyburide (Glucovance®) 5/500mg 

Tablets 
Precision XtraTM (MediSense®) Advanced 

Diabetes Management SystemBCF  
Precision XtraTM Blood Glucose Test Strips 

(MediSense®) 50 Strips/boxBCF, QTY  
Rosiglitazone (Avandia®) 2mg, 4mg, 8mg 

TabletsBCF  
Rosiglitazone/Metformin (AvandametTM) 

1mg/500mg, 2mg/500mg, 4mg/500mg, 
2mg/1000mg, 4mg/1000mg TabletsBCF  

Syringe, Insulin (B-D®) 1/2cc U-100 28G1/2"BCF, 

DoD, OTC, QTY  
Syringe, Insulin (B-D®) 1cc U-100 28G1/2"BCF, DoD, 

OTC, QTY  
 
ANTIEMETICS 
Meclizine (Antivert®) 25mg Tablets 
Prochlorperazine (Compazine®) 25mg Rectal 

Suppositories 
Prochlorperazine (Compazine®) 5mg Tablets 
Promethazine (Phenergan®) 12.5mg, 25mg 

SuppositoriesBCF  
Promethazine (Phenergan®) 25mg TabletsBCF  
Trimethobenzamide (Tigan®) 200mg Rectal 

Suppositories 
Trimethobenzamide (Tigan®) 250mg Capsules 
 
ANTIFUNGALS 
Fluconazole (Diflucan®) 150mg TabletsBCF, PG, QTY

Griseofulvin Microsize (Grifulvin V®) 125mg/5ml 
Oral SuspensionBCF  

Griseofulvin Ultramicrosized (Gris-Peg®) 125mg, 
250mg TabletsBCF  

Ketoconazole (Nizoral®) 200mg Tablets 
Nystatin 100,000units/gm Topical Cream, Topical 

Ointment, Topical PowderBCF

Nystatin 100,000units/ml Oral SuspensionBCF  
Nystatin 500,000units Oral TabletsBCF  
Nystatin/Triamcinolone (Mycolog-II®) 

100,000units/1gm Topical Cream, Topical 
Ointment 

Terbinafine (Lamisil®) 1% Topical Cream 
Terbinafine (Lamisil®) 250mg Tablets 
 
ANTIHISTAMINES / DECONGESTANTS 
Cetirizine (Zyrtec®) 5mg/5ml Liquid 
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Chlorpheniramine (Chlor-Trimeton®) 8mg 
Sustained-Release Capsules 

Chlorpheniramine/Pseudoephedrine 
(Deconamine SR®) 8mg/120mg CapsulesBCF  

Cyproheptadine (Periactin®) 2mg/5ml SyrupBCF  
Cyproheptadine (Periactin®) 4mg TabletsBCF  
Diphenhydramine (Benadryl®) 12.5mg/5ml Elixer 
Diphenhydramine (Benadryl®) 25mg CapsulesOTC  
Fexofenadine (Allegra®) 60mg, 180mg Tablets 
Hydroxyzine (Atarax®) 10mg, 25mg, 50mg 

TabletsBCF

Hydroxyzine (Atarax®) 10mg/5ml SyrupBCF 

Loratadine (Claritin®) 10mg TabletsBCF  
Pseudoephedrine (Sudafed®) 30mg Tablets 
Pseudoephedrine (Sudafed®) 30mg/5ml Syrup 
Pseudoephedrine/Carbinoxamine (Rondec®) 

15mg/1mg/1ml Oral DropsBCF 

 
ANTIMALARIALS 
Chloroquine (Aralen®) 500mg Tablets 
Mefloquine (Larium®) 250mg Tablets

Primaquine Phosphate 26.3mg (15mg Base) 
Tablets 

 
ANTIMICROBIALS 
Amoxicillin (Amoxil®) 250mg, 500mg CapsulesBCF  
Amoxicillin (Amoxil®) 250mg/5ml SuspensionBCF  
Amoxicillin/Clavulanate (Augmentin® ES) 

600mg/5ml SuspensionBCF, DoD

Amoxicillin/Clavulanate (Augmentin®) 200mg/5ml, 
400mg/5ml SuspensionBCF, DoD

Amoxicillin/Clavulanate (Augmentin®) 250mg, 
500mg, 875mg TabletsBCF, DoD  

Azithromycin (Zithromax®) 1gm/Packet Powder 
for Oral Suspension 

Azithromycin (Zithromax®) 200mg/5ml 
SuspensionBCF  

Azithromycin (Z-Pak®, Zithromax®) 250mg 
TabletsBCF 

Cefixime (Suprax®) 100mg/5ml Suspension 
Cefprozil (Cefzil®) 250mg Tablets 
Cefprozil (Cefzil®) 250mg/5ml Oral Suspension 
Cefuroxime (Ceftin®) 250mg/5ml Suspension 
Cephalexin (Keflex®) 250mg, 500mg CapsulesBCF

Cephalexin (Keflex®) 250mg/5ml SuspensionBCF  
Ciprofloxacin (Cipro®) 250mg, 500mg, 750mg 

TabletsBCF  
Clarithromycin (Biaxin®) 250mg, 500mg Tablets 
Clindamycin (Cleocin®) 150mg CapsulesBCF  
Dapsone (Avlosulfon®) 100mg Tablets 
Dicloxacillin (Dynapen®) 250mg, 500mg 

CapsulesBCF  
Doxycycline (Vibramycin®) 100mg CapsulesBCF  
Erythromycin (Ery-Tab®) 250mg, 500mg Delayed-

Release TabletsBCF  
Erythromycin Ethylsuccinate (EES®) 200mg/5ml 

Oral SuspensionBCF  
Erythromycin/Sulfisoxazole (Pediazole®) 

200mg/600mg/5ml Oral SuspensionBCF  
Ethambutol (Myambutol®) 100mg, 400mg 

TabletsBCF  
Gatifloxacin (Tequin®) 200mg, 400mg TabletsBCF, 

DoD  
Isoniazid (INH) 100mg, 300mg TabletsBCF  
Isoniazid (INH) 50mg/5ml SyrupBCF  
Metronidazole (Flagyl®) 250mg, 500mg 

TabletsBCF   
Minocycline (Minocin®) 50mg, 100mg Capsules 
Neomycin Sulfate (Mycifrandin®) 500mg Tablets 
Nitrofurantoin (Furadantin®) 25mg/5ml Oral 

SuspensionBCF  
Nitrofurantoin (Macrodantin®) 25mg, 50mg, 

100mg CapsulesBCF  
Penicillin VK (Pen Vee K®) 250mg, 500mg 

TabletsBCF  
Penicillin VK (Veetids®) 125mg/5ml, 250mg/5ml 

Oral SolutionBCF  
Pyrazinamide 500mg TabletsBCF  
Rifampin (Rifadin®) 150mg, 300mg CapsulesBCF  
Sulfamethoxazole/Trimethoprim (Septra® DS) 

800mg/160mg TabletsBCF  
Sulfamethoxazole/Trimethoprim (Sulfatrim®) 

200mg/40mg/5ml Pediatric SuspensionBCF  
Sulfisoxazole (Gantrisin®) 0.5gm/5ml Pediatric 

Suspension 
Tetracycline (Sumycin®) 125mg/5mg Oral 

SuspensionBCF

Tetracycline (Sumycin®) 250mg, 500mg 
CapsulesBCF  

Trimethoprim (Proloprim®) 100mg Tablets 
 
ANTIPARKINOSNIANS 

Benztropine (Cogentin®) 0.5mg, 1mg, 2mg 
TabletsBCF, DoD

Bromocriptine (Parlodel®) 2.5mg Tablets 
Carbidopa/Levodopa (Sinemet®) 10mg/100mg, 

25mg/100mg, 25mg/250mg TabletsBCF

Selegiline (Eldepryl®) 5mg Tablets 
Trihexyphenidyl (Artane®) 2mg, 4mg TabletsBCF, 

DoD  
 
ANTIPLATELETS 
Clopidogrel (Plavix®) 75mg TabletsBCF  
Ticlopidine (Ticlid®) 250mg Tablets  
 
ANTITUSSIVE / EXPECTORANTS 
Benzonatate (Tessalon® Perles) 100mg Capsules 
Cepacol® Sore Throat 2mg Lozenges 
Guaifenesin (Mucinex®) 600mg Extended-

Release Tablets 
Guaifenesin/Dextromethorphan (Humibid® DM) 

600mg/30mg Extended-Release Tablets 
Guaifenesin/Dextromethorphan (Robitussin® DM) 

100mg/10mg/5ml Syrup 
Guaifenesin/Pseudoephedrine (Guaifenex® PSE) 

600mg/120mg Extended-Release TabletsBCF  
Promethazine/Codeine (Phenergan® with 

Codeine) 6.25mg/10mg/5ml SyrupC-V 

Promethazine/Dextromethorphan (Phenergan® 
DM) 6.25mg/10mg/5ml Syrup 

 
ANTIVIRTALS 
Acyclovir (Zovirax®) 200mg, 200mg, 800mg 

CapsulesBCF, DoD  
Amantadine (Symmetrel®) 100mg CapsulesBCF  
Amantadine (Symmetrel®) 50mg/5ml SyrupBCF  
Famciclovir (Famvir®) 500mg Tablets 
Lamivudine/Zidovudine (Combivir®) 

150mg/300mg TabletsPG

Oseltamivir (Tamiflu®) 12mg/ml Oral Suspension 
Oseltamivir (Tamiflu®) 75mg Capsules  
Tenofovir (Viread®) 300mg TabletsPG

 
ATTENTION DEFICIT / NARCOLEPSY 
Amphetamine (Adderall® XR) 5mg, 10mg, 20mg, 

30mg Extended-Release CapsulesBCF, C-II

Amphetamine (Adderall®) 10mg TabletsC-II 

Dextroamphetamine (Dexedrine®) 5mg TabletsC-II 

Dextroamphetamine(Dexedrine®) 5mg Sustained-
Release CapsulesC-II 

Methylphenidate (Concerta®) 18mg, 27mg, 36mg, 
54mg Sustained-Release TabletsBCF, C-II

Methylphenidate (Ritalin® SR) 20mg Sustained-
Release TabletsBCF, C-II

Methylphenidate (Ritalin®) 5mg, 10mg, 20mg 
TabletsBCF, C-II  

Pemoline (Cylert®) 37.5mg TabletsC-IV 

 
BENZODIAZEPINES 
Temazepam (Restoril®) 15mg CapsulesC-IV 

Alprazolam (Xanax®) 0.5mg TabletsC-IV 

Clonazepam (Klonopin®) 0.5mg TabletsBCF, C-IV

Clonazepam (Klonopin®) 1mg, 2mg TabletsC-IV  
Diazepam (Valium®) 5mg TabletsBCF, C-IV

Lorazepam (Ativan®) 1mg TabletsC-IV 

 
CARBONIC ANHYDRASE INHIBITORS 
Acetazolamide (Diamox Sequels®) 500mg 

Extended-Release Capsules 
Methazolamide (Neptazane®) 50mg Tablets 
 
CARDIOVASCULAR – ACE INHIBITORS 
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Captopril (Capoten®) 12.5mg, 25mg, 50mg, 
100mg TabletsBCF, DoD

Lisinopril (Zestril®) 2.5mg, 5mg, 10mg, 20mg, 
30mg, 40mg TabletsBCF, DoD  

Lisinopril/Hydrochlorothiazide (Zestoretic®) 
10mg/12.5mg, 20mg/12.5mg, 20mg/25mg 
TabletsBCF

 
CARDIOVASCULAR – ADRENERGIC 

INHIBITORS 
Clonidine (Catapres®) 0.1mg, 0.2mg, 0.3mg 

TabletsBCF  
Doxazosin (Cardura®) 2mg, 4mg, 8mg Tablets 
Methyldopa (Aldomet®) 250mg Tablets 
Prazosin (Minipress®) 1mg, 2mg, 5mg 

CapsulesBCF, DoD  
Terazosin (Hytrin®) 1mg, 2mg, 5mg, 10mg 

CapsulesBCF  
 
CARDIOVASCULAR – ANGIOTENSIN 

BLOCKERS 
Losartan (Cozaar®) 25mg, 50mg, 100mg Tablets 
Telmisartan (Micardis®) 40mg, 80mg 

TabletsBCF

Telmisartan/Hydrochlorothiazide (Micardis 
HCT®) 12.5mg/40mg, 12.5mg/80mg, 
25mg/80mg TabletsBCF

 
CARDIOVASCULAR – BETA BLOCKERS 
Atenolol (Tenormin®) 25mg, 50mg 100mg 

TabletsBCF, DoD

Metoprolol (Lopressor®) 50mg, 100mg TabletsBCF, 

DoD   
Propranolol (Inderal® LA) 80mg Long Acting 

Capsules 
Propranolol (Inderal®) 10mg, 40mg Tablets 
 
CARDIOVASCULAR – CALCIUM CHANNEL 

BLOCKERS 
Diltiazem (Cardiazem®) 60mg Tablets 
Diltiazem (Tiazac®) 120mg, 180mg, 240mg, 

300mg, 360mg, 420mg Extended-
Release CapsulesBCF  

Felodipine (Plendil®) 5mg, 10mg Tablets 
Nifedipine (Adalat® CC) 30mg, 60mg, 90mg 

Extended-Release TabletsBCF  
Nifedipine (Procardia®) 10mg Capsules 
Verapamil (Calan® SR) 240mg Extended-Release 

TabletsBCF, DoD  
Verapamil (Calan®) 8mg, 120mg TabletsBCF  
Verapamil (Isoptin® SR) 120mg, 180mg 

Sustained Release TabletsBCF, DoD

 
CARDIOVASCULAR – CARDIAC 

GLYCOSIDES 
Digoxin (Lanoxin®) 0.125mg, 0.25mg TabletsBCF, 

DoD  
Digoxin (Lanoxin®) 50mcg/ml Pediatric ElixerBCF

 
CARDIOVASCULAR – VASODILATORS 
Isosorbide Dinitrate (Isordil® Titradose®) 5mg, 

10mg, 20mg, 30mg, 40mg TabletsBCF

Isosorbide Dinitrate (Isordil®) 10mg Sublingual 
TabletsBCF  

Isosorbide Dinitrate 40mg Sustained Release 
TabletsBCF

Isosorbide Mononitrate (Imdur®) 30mg, 60mg, 
120mg Extended-Release TabletsBCF, DoD  

Nitroglycerin (Nitro-Dur®) 0.1mg/hr, 0.2mg/hr, 
0.3mg/hr, 0.4mg/hr, 0.6mg/hr, 0.8mg/hr 
Transdermal Infusion SystemBCF, DoD  

Nitroglycerin (Nitrolingual® Pumpspray) 400mcg 
Lingual SprayBCF  

Nitroglycerin (Nitrostat®) 0.3mg (1/200gr), 0.4mg 
(1/150gr), 0.6mg (1/100gr) Sublingual 
TabletsBCF, DoD

 

CADIOVASCULAR – MISCELLANEOUS 
Amiodarone (Cordarone®) 200mg TabletsBCF  
Aspirin (Ecotrin®) 81mg, 325mg Enteric Coated 

Tablets  
Carvedilol (Coreg®) 3.12mg, 6.25mg, 12.5mg, 

25mg Tablets 
Dipyridamole (Persantine®) 25mg Tablets 
Hydralazine (Apresoline®) 10mg, 25mg, 50mg, 

100mg TabletsBCF  
Pentoxifylline (Trental®) 400mg Capsules 
Procainamide (Pronestyl-SR®) 500mg Extended-

Release Tablets 
 
CONTRACEPTIVES 
Desogestrel/Ethinyl Estradiol (Desogen®) Tablets 
Diaphragm (All-Flex®) Arcing Spring Diaphragm 
Ethynodiol Diacetate/Ethinyl Estradiol (Demulen® 

1/35-28) TabletsBCF  
Levonorgestrel/Ethinyl Estradiol (Tri-Levlen® 28) 

TabletsBCF  
Norethindrone (Nor-QD® 0.35mg) 28 TabletsBCF, 

DoD  
Norethindrone/Ethinyl Estradiol (Ortho-Novum® 

1/35) 28 TabletsBCF, DoD  
Norethindrone/Ethinyl Estradiol (Ortho-Novum® 

7/7/7) 28 TabletsBCF  
Norethindrone/Ethinyl Estradiol/Ferrous 

Fumarate (Loestrin® FE 1.5/30, Loestrin® Fe 
1/20) 28 TabletsBCF, DoD  

Norethindrone/Mestranol (Norinyl® 1+50-28) 
Tablets 

Norgestimate/Ethinyl Estradiol (Ortho Tri-
Cyclen®) 28 Tablets 

Norgestrel/Ethinyl Estradiol (Lo/Ovral®-28) 
TabletsBCF  

Norgestrel/Ethinyl Estradiol (Ogestrel® 0.5/50-28) 
Tablets 

 
CORTICOSTEROIDS – ORAL 
Dexamethasone (Decadron®) 4mg Tablets 
Hydrocortisone (Hydrocortone®) 10mg Tablets 
Methylprednisolone (Medrol®) 4mg Tablets 
Prednisolone (Prelone®) 15mg/5ml SyrupBCF  
Prednisone (Deltasone®) 1mg, 5mg, 20mg, 50mg 

TabletsBCF  
 
DENTAL PREPARATIONS 
Chlorhexidine (Peridex®) 0.12% Oral RinseBCF  
Fluoride, Sodium (PediaFlor®) 1.1mg/ml Drops 
Fluoride, Sodium (PreviDent® 5000 Plus) 1.1% 

Brush-on Gel  
Fluoride, Sodium 2.2mg Chewable Tablets 
Triamcinolone (Kenalog® Orabase®) 0.1% Dental 

Paste 
 
DIURETICS 
Chlorthalidone (Hygroton®) 25mg, 50mg, 100mg 

TabletsBCF

Furosemide (Lasix®) 20mg, 40mg, 80mg 
TabletsBCF  

Furosemide (Lasix®) 40mg/5ml Oral SolutionBCF  
Hydrochlorothiazide (HydroDIURIL®) 25mg, 

50mg, 100mg TabletsBCF, DoD  
Hydrochlorothiazide (HydroDIURIL®) 50mg/5ml 

SolutionBCF, DoD  
Hydrochlorothiazide/Triamterene (Maxzide®) 

25mg/37.5mg, 25mg/50mg, 50mg/75mg 
TabletsBCF  

Indapamide (Lozol®) 2.5mg Tablets 
Metolazone (Zaroxolyn®) 5mg Tablets 
Spironolactone (Aldactone®) 25mg, 50mg, 100mg 

TabletsBCF  
Triamterene/Hydrochlorothiazide (Maxzide®) 

75mg/50mg Tablets 
 
ELECTROLYTE PREPARATIONS 

Colyte® 4 Liters PEG-3350 & Electrolytes for Oral 
Solution 

Pedialyte® Oral Electrolyte Maintenance Solution 
Potassium Chloride (Kay Ciel®) 20mEq Powder 

PacketsBCF  
Potassium Chloride (Klor-Con) 8mEq, 10mEq, 

20mEq Extended-Release TabletsBCF  
 
ESTROGENS / PROGESTINS 
Estradiol (Esclim®) 0.025mg/24hr, 

0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 
0.1mg/24hr Transdermal SystemBCF  

Estradiol, Ethinyl/Norethindrone (Femhrt®) 
5mcg/1mg Tablets 

Estrogens, Conjugated (Premarin®) 0.3mg, 
0.625mg, 0.9mg, 1.25mg TabletsBCF  

Estrogens, Conjugated (Premarin®) 0.625mg/gm 
Vaginal CreamBCF  

Estrogens, Conjugated/Medroxyprogesterone 
(Prempro®) 0.3mg/1.5mg, 0.625mg/2.5mg, 
0.625mg/5mg TabletsBCF  

Estrogens, Esterified (Menest®) 0.3mg, 0.625mg, 
1.25mg Tablets 

Medroxyprogesterone (Depo-Provera®) 150mg/ml 
Contraceptive Injection  

Medroxyprogesterone (Provera®) 2.5mg, 5mg, 
10mg TabletsBCF  

 
 
GASTROINTESTINAL AGENTS 
Belladonna Alkaloids/Phenobarbital (Donnatal®) 

16.2mg Tablets 
Belladonna Alkaloids/Phenobarbital (Donnatal®) 

16.2mg/5ml Elixer 
Bisacodyl (Dulcolax®) 10mg Suppositories 
Bisacodyl (Dulcolax®) 5mg Delayed-Release 

Tablets 
Bismuth Subsalicylate (Pepto Bismol®) 262mg 

Chewable TabletsOTC  
Cimetidine (Tagamet®) 400mg Tablets 
Dicyclomine (Bentyl®) 10mg CapsulesBCF

Dicyclomine (Bentyl®) 10mg/5ml SyrupBCF

Dicyclomine (Bentyl®) 20mg TabletsBCF  
Diphenoxylate/Atropine (Lomotil®) 

2.5mg/0.025mg TabletsC-V 

Docusate Calcium (Surfak®) 240mg CapsulesOTC  
Docusate Sodium (Colace®) 20mg/5ml Syrup 
Fleet® Phospho-Soda 90ml Oral Saline Laxative 
Gaviscon® Chewable TabletsOTC  
Lactulose 10gm/15ml Oral/Rectal SolutionBCF  
Lansoprazole (Prevacid®) 15mg, 30mg Delayed-

Release Capsules 
Loperamide (Imodium®) 2mg CapsulesBCF  
Maalox® Maximum Strength Antacid/Anti-Gas 

Suspension 
Magnesium Citrate 1.745gm/30ml Oral Solution 
Magnesium Hydroxide (Milk of Magnesia) 

400mg/5ml Oral Suspension 
Mesalamine (Asacol®) 400mg Delayed-Release 

Tablets 
Metoclopramide (Reglan®) 5mg, 10mg TabletsBCF  
Metoclopramide (Reglan®) 5mg/ml Oral 

SolutionBCF  
Omeprazole (Prilosec®) 10mg, 20mg 

CapsulesBCF  
Rabeprazole (Aciphex®) 20mg TabletsBCF  
Ranitidine (Zantac®) 150mg, 300mg TabletsBCF, 

DoD  
Ranitidine (Zantac®) 15mg/ml SolutionBCF  
Simethicone (Mylicon®) 20mg/0.3ml Drops 
Simethicone (Mylicon®) 80mg Chewable Tablets 
Sulfasalazine (Azulfidine®) 500mg TabletsBCF  
 
GENITOURINARY AGENTS 
Alfuzosin (Uroxatral®) 10mg Extended Release 

TabletsBCF  
Bethanechol (Urecholine®) 25mg Tablets 
Oxybutinin (Ditropan®) 5mg TabletsBCF  
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Oxybutinin (Ditropan®) 5mg/5ml SyrupBCF  
Phenazopyridine (Pyridium®) 100mg, 200mg 

TabletsBCF  
Tolterodine (Detrol® LA) 2mg, 4mg Extended-

Release CapsulesBCF  
 
GOUT AGENTS 
Allopurinol (Zyloprim®) 100mg, 300mg TabletsBCF  
Colchicine 0.6mg Tablets 
Probenecid (Benemid®) 500mg TabletsBCF  
 
LIPID LOWERING AGENTS 
Colestipol (Colestid®) 1gm TabletsBCF  
Colestipol (Colestid®) 300gm Granules for Oral 

SuspensionBCF  
Gemfibrozil (Lopid®) 600mg TabletsBCF  
Niacin (Niaspan®) 500mg, 750mg, 1000mg 

Extended-Release TabletsBCF  
Niacin (Vitamin B-3) 250mg, 500mg Tablets 
Simvastatin (Zocor®) 5mg, 10mg, 20mg, 40mg, 

80mg TabletsBCF, DoD  
 
MIGRAINE AGENTS 
Acetaminophen/Butalbital/Caffeine (Fioricet®) 

325mg/50mg/40mg TabletsBCF

Aspirin/Butalbital/Caffeine (Fiorinal®) 
325mg/50mg/40mg TabletsC-III 

Ergotamine/Caffeine (Cafergot®) 1mg/100mg 
Tablets 

Isometheptene/Dichloralphenazone/Acetaminoph
en 65mg/100mg/325mg 
(Midrin®)CapsulesBCF, C-IV

Sumatriptan (Imitrex®) 12mg/ml Prefilled 
SyringeBCF, QTY  

Sumatriptan (Imitrex®) 25mg, 50mg TabletsQTY  
Zolmitriptan (Zomig®) 2.5mg, 5mg TabletsBCF, DoD, 

QTY  
 
NASAL SPRAYS 
Cromolyn Sodium (NasalCrom®) 5.2mg Nasal 

SprayQTY  
Desmopressin (DDAVP®) 10mcg/0.1ml Nasal 

Spray 
Flunisolide (Nasalide®) 0.025% Nasal Solution QTY

Fluticasone (Flonase®) 50mcg Nasal SprayBCF, QTY

Mometasone (Nasonex®) 50mcg Nasal SprayQTY  
Nasal Saline (Ocean® Mist) 15ml Spray 
Oxymetazoline (Afrin®) 0.05% Nasal Spray 
Phenylephrine (Neo-Synephrine®) 0.25% Nasal 

Spray 
 
OPHTHALMICS – ANTIMICROBIALS 
Bacitracin 500 units Ophthalmic Ointment 
Erythromycin (Ilotycin®) 5mg/gm Ophthalmic 

OintmentBCF  
Gentamicin (Gentak®) 0.3% Ophthalmic 

Ointment, SolutionBCF  
Neomycin/Polymyxin/Bacitracin/Hydrocortisone 

(Neosporin®) Ophthalmic OintmentBCF  
Neomycin/Polymyxin/Gramicidin (Neosporin®) 

Ophthalmic SolutionBCF  
Ofloxacin (Floxin®) 0.3% Ophthalmic Solution 
Polymyxin B/Trimethoprim (Polytrim®) Ophthalmic 

SolutionBCF  
Sulfacetamide (Sulamyd®) 10% Ophthalmic 

Ointment, Ophthalmic SolutionBCF  
Sulfacetamide/Prednisolone (Blephamide®) 

10%/0.2% Ophthalmic Ointment 
Tobramycin (Tobrex®) 0.3% Ophthalmic Solution 
Tobramycin/Dexamethasone (TobraDex®) 

Ophthalmic Suspension 
Trifluridine (Viroptic®) 1% Ophthalmic Solution 
 
OPHTHALMICS 
Atropine 1% Ophthalmic Ointment, Solution 
Betaxolol (Betoptic S®) 0.25% Ophthalmic 

Suspension 

Brimonidine (Alphagan® P) 0.15% Ophthalmic 
SolutionBCF, DoD  

Carbachol (Isopto® Carbachol) 1.5%, 3% 
Ophthalmic Solution 

Cromolyn Sodium (CrolomTM) 4% Ophthalmic 
Solution 

Cyclopentolate (Cyclogyl®) 1% Ophthalmic 
Solution 

Dacriose® 15ml Sterile Eye Irrigating Solution  
Diclofenac (Voltaren®) 0.1% Ophthalmic Solution 
Dipivefrin (Propine®) 0.1% Ophthalmic Solution 
Dorzolamide (Trusopt®) 2% Ophthalmic Solution 
Fluorometholone (FML®) 0.1% Ophthalmic 

Suspension 
Flurbiprofen (Ocufen®) 0.03% Ophthalmic 

Solution 
Hydroxypropylmethylcellulose (Goniosol®) 2.5% 

Ophthalmic Solution 
Ketorolac (Acular®) 0.5% Ophthalmic Solution 
Lacrilube® 3.5gm Lubricant Ophthalmic Ointment 
Latanaprost (Xalatan®) 0.005% Ophthalmic 

SolutionBCF  
Levobunolol (Betagan®) 0.5% Ophthalmic 

Solution 
Lodoxamide (Alomide®) 0.1% Ophthalmic 

Solution 
Olopatadine (Patanol®) 0.1% Ophthalmic Solution  
Phenylephrine (AK-DilateTM) 2.5% Ophthalmic 

Solution 
Pilocarpine (Pilocar®) 0.5%, 1%, 2%, 3%, 4% 

Ophthalmic SolutionBCF  
Pilocarpine (Pilopine HS®) 4% Ophthalmic Gel 
Polyvinyl Alcohol (Teargen®) 1.4% Lubricant 

Ophthalmic Drops 
Prednisolone (Pred Forte®) 1% Ophthalmic 

SuspensionBCF  
Refresh® Celluvisc® Lubricant Ophthalmic Drops 
Refresh® Lubricant Ophthalmic Drops 
Scopolamine (Isopto® Hyoscine) 0.25% 

Ophthalmic Solution 
Sodium Chloride (Muro-128®) 5% Ophthalmic 

Ointment, Ophthalmic Solution 
Tetracaine 0.5% Ophthalmic Solution  
Timolol (Timoptic®) 0.25%, 0.5% Ophthalmic 

SolutionBCF, DoD  
Timolol (Timoptic-XE®) 0.25%, 0.5% Ophthalmic 

Gel Forming SolutionBCF, DoD  
Tropicamide (Mydriacyl®) 0.5%, 1% Ophthalmic 

Solution 
Vasocon®-A (Antazoline/Naphazoline 

0.5%/0.05%) Ophthalmic DropsOTC  
 
OSTEOPOROSIS 
Alendronate (Fosamax®) 5mg, 10mg, 35mg, 

70mg TabletsBCF  
Alendronate/Cholecalciferol (Fosamax® Plus D) 

2800 IU/70mg TabletsBCF

Calcitonin-Salmon (Miacalcin®) 200units/dose 
3.7ml Nasal Spray 

Raloxifene (Evista®) 60mg TabletsBCF  
 
OTIC PREPARATIONS 
Acetic Acid (Domeboro®) 2% Otic Solution  
Antipyrine/Benzocaine (Auralgan®) Otic 

SolutionBCF  
Carbamide (Debrox®) 6.5% Otic Solution 
Neomycin/Polymyxin/Hydrocortisone 

(Cortisporin®) Otic Solution, Otic 
SuspensionBCF  

Ofloxacin (Floxin®) 0.3% Otic Solution 
 
PARASYMPATHOMIMETICS 
Donepezil (Aricept®) 5mg, 10mg TabletsBCF  
 
PSYCHOTROPICS 
Haloperidol (Haldol®) 1mg Tablets 

Quetiapine (Seroquel®) 25mg, 100mg, 200mg, 
300mg TabletsBCF  

Risperidone (Risperal®) 0.25mg, 0.5mg, 1mg, 
2mg, 3mg, 4mg TabletsBCF  

 
RECTAL PREPARATIONS 
Fleet® Enema 133ml Rectal Saline Laxative 
Hydrocortisone (Cortenema®) 100mg/60ml Rectal 

Suspension Enema 
Hydrocortisone (Hemmorrhoidal HC) 25mg 

Rectal SuppositoriesBCF  
Hydrocortisone (Proctozone-HC®) 2.5% Rectal 

CreamBCF  
Hydrocortisone/Pramoxine (ProctoFoam® HC) 

1%/1% Topical Aerosol 
Mesalamine (Rowasa®) 4gm/60ml Rectal 

Suspension Enema 
 
RESPIRATORY AGENTS 
Albuterol (Proventil®) 0.083% Premixed Inhalation 

SolutionBCF, QTY, DoD

Albuterol (Proventil®) 17g Inhalation AerosolBCF, 

DoD 

Albuterol/Ipratropium (Combivent®) 14.7g 
Inhalation AerosolBCF 

Budesonide (Pulmicort Respules®) 0.25mg/2ml, 
0.5mg/2ml Inhalation SuspensionBCF, QTY  

Budesonide (Pulmicort Turbuhaler®) 200mcg 
Inhalation PowderQTY  

Cromolyn Sodium (Intal®) 8.1gm Inhalation 
AerosolQTY  

Fluticasone (Flovent®) 44mcg, 110mcg, 220mcg 
Inhalation AerosolBCF, QTY

Fluticasone/Salmeterol (Advair® Diskus®) 
100mcg/50mcg, 250mcg/50mcg, 
500mcg/50mcg Inhalation PowderBCF, QTY

Ipratropium (Atrovent®) 0.02% Inhalation 
SolutionBCF, DoD, QTY  

Ipratropium (Atrovent®) 14.7gm Inhalation 
AerosolBCF

Metaproterenol (Alupent®) 10mg/5ml Syrup 
Metaproterenol (Alupent®) 14gm Inhalation 

AerosolQTY  
Montelukast (Singulair®) 10mg Film Coated 

TabletsBCF  
Montelukast (Singulair®) 4mg, 5mg Chewable 

TabletsBCF  
Montelukast (Singulair®) 4mg Oral GranulesBCF  
Salmeterol (Serevent® Diskus®) 50mcg Inhalation 

PowderBCF, QTY  
Sodium Chloride 0.9% for Nebulizer 3ml 

Inhalation Solution 
Spacer, Metered Dose InhalerBCF  
Theophylline 100mg, 200mg, 300mg Sustained-

Release TabletsBCF  
Theophylline 80mg/15ml SyrupBCF  
Tiotropium (Spiriva® HandiHaler®) Inhalation 

PowderQTY

Triamcinolone (Azmacort®) 20g Inhalation 
AerosolBCF, QTY  

 
SKELETAL MUSCLE RELAXANTS 
Baclofen (Lioresal®) 10mg Tablets 
Cyclobenzaprine (Flexeril®) 10mg TabletsBCF, DoD  
Methocarbamol (Robaxin®) 500mg, 750mg 

TabletsBCF, DoD  
 
THYROID / ANTITHYROID AGENTS 
Levothyroxine (Synthroid®) 0.025mg, 0.05mg, 

0.075mg, 0.088mg, 0.112mg, 0.125mg, 
0.137mg, 0.15mg, 0.175mg, 0.1mg, 0.2mg, 
0.3mg TabletsBCF  

Liothyronine (Cytomel®) 25mcg Tablets 
Methimazole (Tapazole®) 5mg Tablets 
Propylthiouracil 50mg TabletsBCF  
Thyroid (Armour® Thyroid) 30mg, 60mg Tablets 
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TOPICAL PREPARATIONS 
Adapalene (Differin™) 0.1% Topical Gel 
Aluminum Acetate (Domeboro®) Powder Packets 
Aluminum Chloride (Drysol®) 20% Solution 
Ammonium Lactate (Lac-Hydrin®) 12% Topical 

Cream 
Bacitracin 500 units Topical OintmentOTC  
Benzoyl Peroxide (Desquam-X®) 5%, 10% 

Topical Gel 
Betamethasone Dipropionate (Diprosone®) 0.05% 

Topical Ointment 
Calamine 118ml Topical LotionOTC  
Calcipotriene (Dovonex®) 0.005% Topical 

Ointment QTY

Camphor/Menthol (Sarna®) 222ml Topical 
LotionOTC  

Cetyl Alcohol (Cetaphil®) 480ml CleanserOTC  
Clindamycin (Cleocin-T®) 1% Topical SolutionBCF  
Clobetasol (Temovate®) 0.05% Emollient Cream, 

Topical Gel, Topical Ointment, Topical 
Solution 

Clotrimazole (Mycelex®) 1% Topical CreamBCF, 
Topical Solution 

Coal Tar (Sebutone®) 0.5% Tar ShampooOTC  
Desonide (Tridesilon®) 0.05% Topical Cream, 

Topical Ointment 
Dibucaine (Nupercainal®) 1% Topical Ointment 
Eflornithine (VaniqaTM) 13.9% Topical Cream 
Erythromycin (T-Stat®) 2% Topical SolutionBCF  
Fluocinolone (Derma-Smoothe/FS®, Synalar®) 

0.01% Topical Oil, Topical Solution 
Fluocinonide (Lidex®) 0.05% Topical CreamBCF, 

DoD, Topical Ointment, Topical Solution 
Fluorouracil (Efudex®) 5% Topical Cream 
Flurandrenolide (Cordran®) 4mcg/cm2 Tape 
Hydrocortisone (Cortizone®) 1% Topical 

CreamOTC, Topical Ointment  
Hydrocortisone Valerate (Westcort®) 0.2% 

Topical Cream, Topical Ointment 
Hydrocortisone/Pramoxine (Pramosone®) 2.5% 

Topical Ointment 
Hydrogen Peroxide 3% Topical SolutionOTC  
Hydroquinone (Eldopaque Forte®) 4% Skin 

Bleaching Cream 
Lanolin (Lansinoh®) 100% Topical Ointment 
Lidocaine (Xylocaine®) 2% Topical Jelly 
Lidocaine (Xylocaine®) 5% Topical Ointment 
Lidocaine Viscous 2% Oral Topical Solution 
Lidocaine/Prilocaine (Emla®) 2.5% Topical Cream 
Metronidazole (MetroGel®) 0.75% Topical Gel 
Miconazole (Micatin®) 2% Topical Cream 
Moisturin® (Eucerin®) 454gm Moisturizing Cream 
Mupirocin (Bactroban®) 2% Topical OintmentBCF  
Naftifine (Naftin®) 1% Topical Gel 
P&S® (Phenol/Mineral Oil/Glycerin) Topical Liquid 
Permethrin (Acticin®) 5% Topical CreamBCF, DoD  
Pimecrolimus (Elidel®) 1% Topical CreamBCF  
Povidone Iodine 10% Topical Solution 
Pyrethrins/Piperonyl Butoxide (RID®) 118ml 

Shampoo & ConditionerOTC  
Salicylic Acid (Duofilm®) 17% Topical Liquid 
Salicylic Acid (Keralyt®) 5% Topical Gel 
Salicylic Acid (Mediplast®) 40% Topical Pads 
Selenium Sulfide 2.5% LotionBCF  
Silver Sulfadiazine (Silvadene®) 1% Topical 

CreamBCF  
Tolnaftate (Tinactin®) 1% Antifungal Powder, 

Topical Solution 
Tretinoin (Retin-A®) 0.01% Topical Gel 
Tretinoin (Retin-A®) 0.025%, 0.05% Topical 

CreamBCF  
Tretinoin (Retin-A®) 0.1% Topical Cream 
Triamcinolone (Aristocort®) 0.1% Topical 

CreamBCF, Topical Ointment 
Triamcinolone (Kenalog® Spray) 63gm Topical 

Aerosol 
White Petrolatum (Vaseline®) Topical 

OintmentOTC  

Witch Hazel (Tucks®) Hemorrhoidal PadsOTC  
 
VAGINAL PREPARATIONS 
Clindamycin (Cleocin®) 2% Vaginal CreamBCF

Clotrimazole (Gyne-Lotrimin® 7) 1% Vaginal 
CreamOTC  

Metronidazole (MetroGel-Vaginal®) 0.75% 
Vaginal GelBCF  

Terconazole (Terazol® 7) 0.4% Vaginal Cream 
 
VITAMINS / MINERALS 
Calcium Carbonate 648mg Tablets 
Cyanocobalamin (Vitamin B-12) 1000mcg/ml 

Injection 
Ferrous Sulfate (Iron) 15mg/0.6ml DropsBCF  
Ferrous Sulfate (Iron) 325mg TabletsBCF, OTC  
Folic Acid (Folate) 1mg TabletsBCF  
Magnesium Oxide (MagOx®) 400mg Tablets 
Multivitamin Tablets OTC

Polyvitamin (Pol-Vi-Sol®) Drops 
Prenatal Multivitamin/Mineral (NatalCare® Plus) 

TabletsBCF, PG  
Pyridoxine (Vitamin B-6) 50mg Tablets 
Thiamine (Vitamin B-1) 50mg Tablets 
Tri-Vitamin (Tri-Vi-Sol®) Drops 
Tri-Vitamin with Fluoride (Vitamins A, D, C and 

Fluoride) Drops 
Vitamin C (Ascorbic Acid) 500mg TabletsOTC  
Vitamin D (Ergocalciferol) 1.25mg Capsules 
Vitamin E (dl-Alpha Tocopheryl) 400 I.U. 

Capsules 
 
MISCELLANEOUS 
Clomiphene (Clomid®) 50mg Tablets 
Disulfiram (Antabuse®) 250mg Tablets 
Epinephrine (EpiPen® JR) 0.15mg Auto-

InjectorBCF

Epinephrine (EpiPen®) 0.3mg Auto-InjectorBCF

Goserelin Acetate Implant (Zoladex®) 3.6mg, 
10.8mg Subcutaneous InjectionBCF, DoD, PG  

Hydroxychloroquine (Plaquenil®) 200mg Tablets 
Hydroxyurea (Hydrea®) 500mg Capsules 
Isotretinoin (Accutane®) 40mg CapsulesQTY

Mineral Oil Lubricant Laxative 
Methotrexate 2.5mg TabletsBCF  
Pancrelipase (Pancrease®) Capsules 
Phytonadione (Mephyton®) 5mg Tablets 
Quinine Sulfate 325mg Capsules 
Tamoxifen (Nolvadex®) 10mg, 20mg TabletsBCF  
Terbutaline (Brethine®) 5mg Tablets 
Testosterone (Striant®) 30mg Buccal SystemC-III 

Zolpidem (Ambien®) 10mg TabletsC-IV 

 


